LIFECYCLE COST ANALYSIS OF A NEW REVERSE OSMOSIS CONCENTRATE
MANAGEMENT SYSTEM USING BRACKISH DIATOMS FOR ENHANCED
FRESHWATER RECOVERY

by

Emon Roy, B.S.

A thesis submitted to the Graduate Council of
Texas State University in partial fulfillment
of the requirements for the degree of
Master of Science
with a Major in Engineering
December 2022

Committee Members:

Keisuke Ikehata, Chair

Bahram Asiabanpour

Yong Je Kim



COPYRIGHT
By
Emon Roy
2022



FAIR USE AND AUTHOR’S PERMISSION STATEMENT

Fair Use

This work is protected by the Copyright Laws of the United States (Public Law 94-553,
section 107). Consistent with fair use as defined in the Copyright Laws, brief quotations
from this material are allowed with proper acknowledgment. Use of this material for
[...]
possible scenarios like light source options (e.g., sunlight and LED), chemicals, usage of
renewable energy (e.g., biogas) to offset the power requirement of secondary RO, and
various operational conditions for the PBR and secondary RO was analyzed. All the
energy and chemical uses of the PBR-secondary RO systems were considered while
maximizing the economic feasibility. Biomass characterization was performed in this
study to evaluate the commercially valuable by-products and their production rates. The
commercial value of the valuable bioresources was assessed as well. The revenue from
the bioresources was incorporated in the LCCA and analyzed to offset the cost of
introducing a PBR. By considering all the costs incurred during construction, as well as
OPEX, the LCCA would help the economic decision-makers to select the most cost-
effective options while securing maximum freshwater recovery and minimizing the ROC
disposal cost. Moreover, optimization of the proposed scenarios (e.g., light sources and
different HRTSs) productivity by maximizing the freshwater productivity and beneficial
bioresources generation from diatom biomass while minimizing the overall cost was a
critical analysis of this study. In addition, a laboratory photobiological treatment
experiment was conducted using silica-rich water samples with a wide range of TDS

concentrations as a side, preliminary experiment.



2. LITERATURE REVIEW
2.1 DESALINATION FACILITY WITH REVERSE OSMOSIS

Despite the enormous volume of water on earth, only around 10% of the 1,400
million cubic meters of water is low in salt and appropriate for use after conventional
water treatment alone [23]. Increasing demand, climate change, and recurrent drought
continue to constrain freshwater resources in many of the most populated areas around
the globe [24]. Water-scarce countries and communities now require a rethink of water
resource planning and management, which includes the innovative research of an
expanding set of viable but unconventional water resources for sector water uses,
livelihoods, ecosystems, climate change adaptation, and sustainable development [25]. A
possible solution is to adapt the desalination technology to treat brackish groundwater

and wastewater.

Several technologies are available for water desalination [26]. Processes based
on evaporation (e.g., multi-effect distillation, multi-stage flash distillation, and vapor
compression), along with processes based on membranes [e.g., RO, nanofiltration (NF),
electrodialysis] are the two main process groups of the available technologies [27]. RO
desalination systems have energy efficiency, as well as process and plant compactness,
among other advantages in comparison to thermal desalination technologies [28].
Consequently, 88% of the desalinated water in the United States is produced by RO [29].
Over 15,000 RO-based desalination facilities are currently operating in more than 120

countries worldwide, producing over 3,500 MGD of potable water [23].

Membrane filtration systems such as RO and NF serve as a selective barrier that
will only allow the entrance and exit of specific constituents of specific size while the
other large-sized constituents will get retained and flow as concentrate through the other
side of the feed [30]. The efficiency of RO depends on several factors, including the
operational parameters, the employed membrane, and the feed water characteristics [28].
Although most seawater sources contain 30,000—45,000 mg/L of TDS, seawater RO
membranes are used to treat waters within a TDS range of 10,000-60,000 mg/L, while
brackish water RO membranes are used to treat water sources within a TDS range of

1,000—10,000 mg/L [11]. The specific energy consumption typically ranges from 2.5-4



kilo-Watt-hour/cubic meter (kwWh/m?), and 1.0-1.5 kWh/m?in seawater RO (SWRO) and
brackish water RO (BWRO) desalination plants, respectively [31]. Due to the lower
energy requirement and lower operating pressure of BWRO plants compared with SWRO
plants, BWRO is gaining its popularity as a cost-effective solution to water scarcity [26,
32].

2.1.1 BRACKISH GROUNDWATER DESALINATION AND REVERSE

OSMOSIS
All natural waters contain some TDS, a measure of the concentration of all

inorganic and organic dissolved substances, including salts, minerals, and metals.
Groundwaters with a higher concentration of TDS are often drawn from a greater depth
below the land surface [33]. Fortunately, Texas is ideally suited for brackish groundwater
desalination, with more than 30 aquifers spreading across the state, each containing an
ample supply of brackish groundwater [34]. Figure 1 shows a brackish groundwater RO

system in San Antonio, Texas.

Figure 1: RO Facility at San Antonio Water System H2Oaks Center, San Antonio, Texas
(Photo Credit: Author)



San Antonio Water System (SAWS) H20aks Center employs a three-stage RO
system with 89% feedwater recovery and found that the third stage of the RO system
fouled more frequently than the first two stages [35]. As a pretreatment of the brackish
groundwater, the SAWS uses chemical addition (e.g., sulfuric acid and antiscalant) and a
physical barrier (e.g., cartridge filter) to protect against RO membrane scaling and
fouling. Moreover, brackish groundwater is readily available in Texas and across much of
the United States, particularly in California and Florida. Thirty-four municipal plants
with a combined capacity of 276,000 m®/day are operating across Texas as of 2015 [36].

Groundwater desalination facilities are all-over Texas, as shown in Figure 2 [37].

Oklahoma

I TIT]
e

I

=)
‘%_t Louisiana

New Mexico

Mexico \ ¢

Gulf of
Groundwater Mexico
Desalination ™
Facilities

Figure 2: Groundwater Desalination Facilities in Texas [37]

The City of El Paso blends brackish groundwater RO permeate with brackish
water to produce approximately 30 MGD of potable water, which could supply 35% of
the city’s water supply [3]. Figure 3 shows the RO facility of the Kay Bailey Hutchison
Desalination Plant at El Paso, Texas.



Figure 3: Kay Bailey Hutchison Desalination Plant, El Paso, Texas (Credit: Author)

2.1.2 ADVANCED WATER PURIFICATION AND REVERSE OSMOSIS

Wastewater reclamation is an essential part of the water reuse cycle [38, 39], and
it is an effective way to improve the utilization rate of water resources. The two major
types of water reuse are potable and non-potable water reuse. For several decades, most
reuse projects were limited to non-potable applications, such as municipal, agricultural,
and industrial reuse. Still, diminishing water supplies, dramatic population growth,
historic drought conditions, the high cost of parallel infrastructure, and a greater
acceptance and understanding of reuse have led to potable applications [40]. Several
categories of potable reuse can be defined, including DPR, IPR, and de facto reuse [9].
The logic of potable water reuse is growing as it offers renewable, drought-proof
supplies, bolsters independence, and provides more excellent dependability [2]. Utilities
are considering water reuse because it can be affordable and environmentally friendly for
augmenting water supplies [41]. By installing RO, the Orange County Water District
(OCWD) (Fountain Valley, CA) Groundwater Replenishment System (GWRS) is
currently designed to produce up to 100 MGD of purified recycled water based on a



recovery rate of 85% from RO [42]. An image of the OCWD GWRS of Fountain Valley,

California is shown in Figure 4.

4

FaNi4%V
.,m.'m*wxw*a.:-

N 12 X1
ATy

!‘—'M

¢
b r
. 4

I W=
=111 l I Wik
o O !“'

Figure 4: OCWD GWRS Advanced Water Purification Facility, Fountain Valley,
California (Credit: Author)

For additional water supplies in many parts of the state, the TCEQ has been
approving DPR projects case-by-case basis in Texas [9]. By incorporating advanced
treatment technologies, including microfiltration, RO, and ultraviolet disinfection, the
water treatment plant at Big Spring, Texas, is treating approximately 2.5 MGD of
biologically treated wastewater and recovering 1.78 MGD of fresh water [43]. The water



reclamation plant in Scottsdale, Arizona, uses advanced water treatment with ozonation,
membrane ultrafiltration, RO, and ultraviolet photolysis to treat up to 20 MGD of water a
day [44].

Recycling wastewater within a community relieves stress on water sources by
decreasing withdrawals. Membrane processes are currently being widely studied for
industrial water treatment in many contexts, such as mining, agriculture, food and
beverage industries, textile industry, leachate treatment plants, power plants, refineries,
and various types of plants in the oil and gas sectors [45]. Certain treatment technologies
have experienced cycles of popularity over the past few decades (e.g., ozone), and other
technologies have become more technologically or economically feasible in recent years
(e.g., RO) [40]. To produce process water for reuse purposes, RO membranes are
necessary to remove organic and inorganic components [46-48]. There are tight rules for
water quality, but high-efficiency membrane treatments, such as RO, have a good chance
of producing good quality water for reuse [49]. The method of using membrane filtration
for wastewater reclamation has received significant attention in removing dissolved
organic matter because of its advantages, such as high rejection and small footprint [38].
RO membranes remove more than 98% salt in wastewater, and the removal of organic

matter is more than 80% [50].

Moreover, recent activity in the IPR and DPR reuse initiatives will include
membrane processes designed to provide pathogen removal. The most critical water
quality risk that must be managed in potable water recycling is related to pathogens
contaminated by bacteria, viruses, and protozoa [51, 52]. High-pressure membranes (e.g.,
RO, NF) can remove particles (e.g., inorganics, bacteria, viruses) and dissolved
compounds (e.g., salts and natural organic matter compounds of emerging concern) very
effectively [53].

2.1.3 BARRIERS OF REVERSE OSMOSIS CONCENTRATE MANAGEMENT
Although the RO technology has been proven to be very useful and reliable to
produce very high quality, nearly drinkable permeate from non-potable water resources,

such as brackish groundwater and recycled water [11, 54], it generates a concentrated

stream of 15-25% needing disposal. A fundamental question of how to properly handle

10



ROC produced in brackish groundwater desalination facility and advanced water
purification facility is naturally on the agenda of the water authority of many countries
[55].

The untreated or improperly managed concentrate can result in adverse
environmental effects due to high salinity, nutrients (phosphorus, nitrogen), organic
contaminants including emerging contaminants, and trace amounts of inorganics [56].
Direct discharge to the ocean and municipal sewer disposal of ROC are widely used
disposal options for wastewater reclamation plants using high-pressure membranes [42].
TDS concentration in typical municipal wastewater may vary between 500—1,500 mg/L,
where TDS concentration in the ROC could be as high as 7,000 (e.g., wastewater ROC)
to 18,000 mg/L (e.g., brackish water ROC). In addition, ROC may also contain a certain
level of ammonium depending on the performance of upstream biological nutrient
removal processes [55]. For these reasons, concentrate generation and management have
been major challenges for utilities that own and operate RO-based water treatment
facilities [54, 57].

TDS removal efficiency of RO membranes is reduced by scaling, biofouling, and
chemical degradation [58]. Fouling of RO membranes can be reduced by adjusting the
operating characteristics (e.g., flux, recovery rate, feed channel pressure drop), by using
appropriate pre-treatment methods selected based on the characteristics of the feedwater
(e.g., antiscalant, sand filtration, coagulation, and flocculation) [59]. The addition of
antiscalants is one of the most used methods for inhibiting scaling in the RO process.
However, recovery over the recommended level of the used RO feed water antiscalant
can lead to mineral salt concentrations that are both above the limits of their solubility
and the antiscalant’s ability to prevent precipitation onto the membrane surface and feed

spacer (i.e., mineral scaling) [17, 60, 61].

In arid & semi-arid climate regions such as California with stricter environmental
laws, many disposal options, like evaporation ponds and discharge to the surface and
seawater, are deemed to fail or to be rejected by regulators. Deep well injection into a

more saline, confined aquifer is one of the possible solutions to the concentrate

11



management problem though there are several situations to be considered including: (I)
water quality comparison of the injected water to the ambient groundwater in the target
aquifer; (II) reactions that may be occurring in the mixing zone between the native
groundwater and injected concentrate; and (IIT) how well the clogging issue may be
prevented while injecting a supersaturated solution [62]. Figure 5 shows typical ROC

management by evaporation pond and seawater discharge [63].

Figure 5: ROC Management by (a) Evaporation Pond; (b) Seawater Discharge [63]
(Credit: Dr. Keisuke Ikehata)

Although regulatory issues appear to represent the most limiting barriers to deep
well injection, obstacles go beyond regulatory concerns. They include impediments in
hydrogeology, water quality, water quantity, cost, environment, technology, and
public/political issues. Moreover, conventional chemical and physical treatment methods
for ROC present certain limitations, such as relatively low nitrogen and phosphorous

removal efficiencies and the requirement for an extra hardness removal process [64].

2.2 PHOTOBIOLOGICAL TREATMENT OF REVERSE OSMOSIS
CONCENTRATE
The advanced water purification facilities and brackish desalination plants require
many chemicals and high energy-demanding operation and maintenance technologies
that reduce their environmental and energy sustainability [65]. Addition of a
photobiological treatment by brackish water diatom could be an energy-efficient process

to treat ROCs from brackish water desalination facility. Diatoms are photosynthetic,

12



eukaryotic microalgae, and there are more than 200 genera of extant diatoms with
approximately 100,000 living species [17, 66, 67]. Usage of diatoms in ROC treatment
might bring some remarkable advantages, including: (I) the sunlight needed for the
growth of the diatoms reduces the energy demand; (II) reduction in greenhouse gas (e.g.,
CO») emission and (III) production of valuable algal biomass. This unique
photobiological treatment of ROCs utilizes the natural biology of diatoms, a class of
photosynthetic microalgae whose cells are surrounded by a stiff silicon dioxide-based
structure called frustule [68]. The unique photosynthetic, cellular, and metabolic
characteristics of diatoms enable them to utilize constituents in ROC like nitrate, iron,
phosphate, molybdenum and silica which make diatoms a viable addition to wastewater

and brackish water ROC treatment.

One of the potential benefits of this algal process is that it can be used to treat
ROC, which may contain up to 120 mg/L of silica, to recover more water in the
secondary RO process [12]. A mixture of brackish water diatoms was obtained from
agricultural drainage water to treat silica-rich RO concentrate samples from advanced
water reclamation plants in Southern California. More than 75% of silica and 90% of
orthophosphate removal was observed in 5 days, along with other inorganic cations, such
as calcium (49%), iron (>96%), and manganese (81%) removal by the photobiological
process [12]. After a microscopic analysis of isolated and digested cells, Ikehata et al.
have confirmed the presence of several diatom species, including Pseudostaurosira sp.,
Nitzschia sp., and Halamphora sp. [12]. RO concentrate samples from different full-scale
RO facilities in Southern California were treated using two diatom strains, Gedaniella